
 
Panther Environmental Solutions Ltd 

Units 3 & 4, Innovation Centre 

Institute of Technology 

Green Road, Carlow 

Ireland 

R93 W248 

 

Telephone: 059-9134222 

Email: info@pantherwms.com 

Website: www.pantherwms.com 

 

 

 

 

ENVIRONMENTAL IMPACT  

ASSESSMENT REPORT  
 

 

PROPOSED BEEF ABATTOIR PLANT EXTENSION  
 

 

BANAGHER CHILLING LIMITED, 

BANAGHER,  

CO. OFFALY 
 

 

 

2019 
 

 

 

 

REPORT NO: PES_EIAR_19_9201 AUTHOR: 
Martin O’Looney, BSc. 

Lorraine Wyse, BSc. 

DATE: 24th June 2019 REVIEWED: Mike Fraher, BSc. 

 

  

 

mailto:info@pantherwms.com
http://www.pantherwms.com/


ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
BANAGHER CHILLING LIMITED, BANAGHER, CO. OFFALY 
[...]
propose to discharge the final treated effluent to the Feeghroe Stream, which travels along the 

western site boundary.  

 

Effluent generated on the site would comprise of wash-down of the production floor, 

drainage from dirty yard areas, drainage from the floor of chill areas, domestic effluent and 

centrate return from fertiliser by-product (belly-grass) dewatering. 

 

All process drains, domestic drains and dirty yard surface water drains would be directed to 

the on-site effluent treatment plant and would firstly enter the raw effluent inlet sump.  

 

The effluent treatment plant would consist of the following stages;  

 

A. Primary Treatment  

 Raw inlet sump, 

 Meva Screen, 

 Drum Screening, 

 Balance Tank, 

 Dissolved Air Flotation (DAF) Unit, 

 Sludge Holding Tank, 

 Sludge Screw Press, 

 Grey water tank (final effluent re-use tank), 

 

B. Biological Treatment  

 Anoxic Tank, 

 Aeration Basins x 2, 

 Clarifier, 

 Sand Filter (Tertiary treatment). 

 

These stages can be described in more detail as follows:  

 

A. Primary Treatment  
 

The first stages of the primary treatment plant, the raw inlet sump and meva screen would be 

located to the back of the main factory. The drum screen, balancing tank, DAF unit and 

sludge press would be located in the designated effluent plant compound towards the 

north/west boundary of the facility.  

 



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
BANAGHER CHILLING LIMITED, BANAGHER, CO. OFFALY 

65 

The proposed primary effluent plant would comprise of the following stages:  

 

A.1. Raw Inlet Sump  
 

Raw process effluent, process wash waters, domestic effluent from the main production 

building and yard drainage from contaminated yard areas would be collected via a network of 

process drains and drain to the raw inlet sump.  

 

A.2. Meva Screen  
 

Located inside the inlet sump, a 20 M3/hour meva screen with 5mm openings would be 

connected to the inlet pipe and receive effluent from the factory. This would be designed to 

remove all gross contaminants to prevent build-up of rejects and blockages in the effluent 

treatment equipment and piping. The Category 1 screening materials would be transferred to 

dolavs and from there to the Category 1 trailer in the main facility yard. 

  

A.3. Drum Screen  
 

Effluent from the inlet sump would be pumped to a 20 M3/hour drum screen located in the 

main effluent treatment area, at which point, further secondary fine screening (1 mm) would 

take place to remove additional solids from the wastewater. This would be designed to 

remove all gross contaminants to prevent build-up of rejects in the balance tank and 

blockages in the effluent plant equipment and piping. Drum screen solids would be collected 

in dolavs which would be regularly emptied into the CAT 1 waste trailer in the main facility 

yard.  

 

A.4. Balancing Tank  
 

The proposed Balance Tank (12m diameter x 4.5m high) would have a maximum operating 

volume of 500 M3. This would be an over-ground, glass-lined steel tank, with adequate 

mechanical propeller-type mixing provided. The tank would be a covered tank, with 

ventilation provided to an adjacent odour carbon scrubber in order to prevent potential odour 

emissions. 

 

This new balance tank would provide storage capacity to buffer the effluent 

composition/loading and balance out flow fluctuations from the plant in order to facilitate the 

treatment of effluent via the DAF and biological stages at a steady rate. The balance tank 

would provide for approximately 2 days retention at the plant maximum hydraulic capacity of 

250 M3 per day.  

 

The flow to the DAF unit would be maintained under flow control via a flow control valve in 

the feed line and an ultrasonic level sensor / controller on the balancing tank, which would be 

linked to a main control SCADA system.  

 

A.5. DAF Unit  
 

The DAF unit would treat the screened and balanced effluent. Solids would be removed from 

the raw effluent using a chemical programme with a coagulant and flocculent, followed by 

diffused air floatation. pH control would be achieved by the controlled addition of acid and 

caustic into the DAF inlet point as required.  

 



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
BANAGHER CHILLING LIMITED, BANAGHER, CO. OFFALY 

66 

The DAF unit would be designed to accept flows of 25 to 30 M3 per hour. The aeration 

system would be sized to optimise fat removal and sludge concentration.  

 

Treated effluent would be pumped to the anoxic tank for further biological treatment.  

 

The DAF sludge would gravity feed into a sludge transfer tank/trough which would form an 

integral part of the DAF unit. The sludge transfer tank would be fitted with duty/standby 

sludge pumps and the level in this tank would be controlled by starting and stopping the duty 

pump between levels. Sludge would be fed from the DAF sludge transfer tank into the sludge 

holding tank.  

 

A.6. Sludge Holding Tank  
 

A 200 M3 sludge holding tank (8m diameter x 4m high) would be required to store the DAF 

sludge and biological activated sludge prior to on-site dewatering and then off-site treatment. 

This would be an over-ground, glass lined steel tank, with adequate mixing (2.5 Kw/hr 

submersible mixer). The tank would be covered with ventilation provided to an adjacent 

odour carbon scrubber in order to prevent potential odour emissions.  

 

At the proposed maximum 250 M3/day effluent capacity, an estimated maximum 5 tonnes of 

DAF sludge (250*850mg/l = 212 Kgs = 5 tonnes @4% solids) and 30 tonnes of biological 

sludge (solids concentration of 1%) would be created daily.  

 

This would be collected by a registered contractor for off-site treatment, such as anaerobic 

digestion, composting or land-spreading. Any land-spreading would be required to be 

completed in compliance with a Nutrient Management Plan in compliance with the Nitrates 

Regulations (S.I. 605 of 2017).  

 

A.7. Sludge Screw Press  
 

A sludge screw press is structured with a filter element that consists of two types of rings: a 

Fixed Ring and a Moving Ring; and a screw that thrusts the filter element and transfers and 

pressurizes the sludge. The gaps between the rings and the screw pitch gradually get narrower 

towards the direction of sludge cake outlet and the inner pressure of the filter element 

increases due to the volume compression effect, which thickens and dewaters the sludge.  

 

The proposed sludge press would have the capacity to process 10 M3/hour of sludge, 

producing a sludge cake at 20% solids content. This would result in 5 tonnes of dewatered 

sludge produced daily. 

 

B. Biological Treatment  

 

B.8. Anoxic Tank  
 

The anoxic tank (12m x 6.5m high) would have a maximum operating volume of 700 M3. 

This would be an over-ground, glass-lined steel tank, with an internal submersible mixer in 

order to ensure adequate treatment of all inflow.  

 

Anoxic Mixers are used in de-nitrification basins in waste water treatment plants. The process 

involves the de-nitrification of waste streams through the use of bacteria which breaks down 

 



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
BANAGHER CHILLING LIMITED, BANAGHER, CO. OFFALY 

67 

the nitrate in the waste to use as an oxygen source (energy source). This breakdown of nitrate 

from the waste stream releases oxygen and nitrogen gas. The oxygen is consumed by the 

bacteria and the nitrogen gas releases to the atmosphere. The waste stream then has 

acceptable nitrogen levels so the water can be discharged into the environment (streams, 

ponds, lakes, etc.).  

 

In the anaerobic/anoxic tank, denitrification would take place by mixing the food source 

(DAF out-flow), microorganisms (return activated sludge from clarifier) and nitrates 

(aeration tank mixed liquor return loop).  

 

Mixed liquor containing nitrates would be pumped and recirculated from the aeration tanks 

back to the anoxic tank.  

 

The anoxic tank would contain a submersible mixer to allow constant mixing of the tank 

contents. The nitrates would be converted to nitrogen gas and available oxygen 

(denitrification) in this tank. After this processing, the effluent would flow to the biological 

aeration tanks.  

 

B.9. Aeration Tanks  
 

The two aeration tanks, when constructed, would be arranged in a split flow format, where 

the effluent from the anoxic tank can be divided equally between both aeration tanks. The 

aeration tanks (11m x 5.7m high) would have a maximum operating volume of 500 M3 each. 

These would be over-ground, glass-lined steel tanks, with adequate diffused-bubble 

aeration/mixing in order to ensure adequate oxygen for the microbial population.  

 

This is where the biological breakdown of the effluent takes place. The aeration tanks would 

be fitted with an air diffuser network and three air blowers which run as duty, duty and assist 

to manage any high loading on the treatment plant from the effluent. The speed and operation 

of the blowers would be varied by the plant control system in response to signals received 

from the dissolved oxygen sensor mounted in the aeration basin. This sensor would also be 

linked to the sites building management system which allows continuous monitoring and real 

time readings.  

 

Each aeration tank, anoxic tank and sludge tank would have manual valves between each 

tank which would enable tanks to be isolated / segregated if required.  

 

B.10. Clarifier  
 

The proposed clarifier would act as a settling tank, diameter 8 metres x height 2.5 metres.  

 

The purpose of the secondary settlement tank is to: 

 Remove suspended solids.  

 Return settled sludge to the aeration tank.  

 

Success in meeting the outflow quality objectives of the treatment system depends on the 

settleability of the mixed liquor. While settlement of solids is prevented from occurring in the 

aeration tank by the action of the aeration equipment, the secondary settlement tank is 

designed to promote settlement.  

 

 



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
BANAGHER CHILLING LIMITED, BANAGHER, CO. OFFALY 

68 

Design overflow rates are lower in a secondary settlement tank than in a primary settlement 

tank. Overflow rate are typically 21-28.8 m3/m2/day. Adequate retention time must be 

allowed in the settlement tank to allow good separation of the mixed liquor. Other design 

parameters to be considered include tank depth weir placement and shape, MLSS, sludge 

settleability and draw-off rate and solids flux. Solids (or sludge) mass flux, expressed as 

kg/m2h, bases the design of the settlement tank on the solids loading rate, the settleability of 

the sludge (SSVI) and the return sludge flow-rate.  

 

Design Solids loading (kg/m2/h) = __Solids applied (kg/h)__  

Clarifier surface are (m2)  

 

For activated sludge, the solids loading rate is typically 3.0 to 6.0 kg/m2/h.  

 

Mixed liquor from the aeration tanks would flow to the clarifier via an inter-connecting over-

ground pipe. The heavier sludge settles to the bottom of the clarifier while the lighter clear 

water flows over the weir launder to a pump sump where it would be pumped through the 

column sand filter.  

 

Waste sludge would be pumped from the clarifier to the sludge holding tank for a set time 

daily. Otherwise, activated settled sludge would be continuously returned to the anoxic tank 

via sludge return pumps. 

 

B.11. Sand Filter – Tertiary Treatment  
 

Clarified effluent from the clarifier would be pumped through a column sand filter. This is a 

simple sand filtration system, with a diameter of 2.5 M and height of 5 metres.  

 

A sand filter is mainly used to reduce the suspended solids in the final effluent. Suspended 

solids removal at this stage would also lower the COD/BOD level of the effluent.  

 

The method of backwash is important and the most common and acceptable method is a 

continuous backwash system.  

 

Treated effluent from the sand filter would gravity feed to a final discharge sump. 

  

12. Final Sump  
 

From the final sump, treated effluent would be pumped to the constructed integrated wetlands 

(ICW) system using two submersible pumps (duty / stand-by) operated on ultra-sonic float 

level probe.  

 

The expected dimensions of the final effluent sump would be 3M x 3M x 2M deep, giving a 

total capacity of 18 M3. The sump would be split into two chambers, the first chamber over-

flowing into the second one. Grey water would be pulled from the first chamber when 

required.  

 

The final sump would have an emergency return connection to the balancing tank, providing 

storage for emergencies or other such contingency purposes.  

 



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
BANAGHER CHILLING LIMITED, BANAGHER, CO. OFFALY 

69 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2.6: Proposed Stages of Wastewater Treatment and Associated WWTP Plant 

 



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
BANAGHER CHILLING LIMITED, BANAGHER, CO. OFFALY 

70 

 

 

Figure 2.7: Schematic of Proposed Effluent Treatment System  

 



ENVIRONMENTAL IMPACT ASSESSMENT REPORT 
BANAGHER CHILLING LIMITED, BANAGHER, CO. OFFALY 

71 

2.4.4 PROPOSED INTEGRATED CONSTRUCTED WETLANDS 

 

Following treatment at the proposed WWTP, treated effluent would be pumped to the 

proposed ICW system. The ICW system has been designed by Vesi Environmental Limited., 

who have prepared a Planning Report (Ref. 19315_3_PlanningReport) and Preliminary 

Operation and Maintenance Plan (Ref. 19315_3_O&MPlan) to accompany this planning 

application. The proposed ICW layout by Vesi Environmental has been included in 

Attachment 2.3.  

 

The ICW configuration applied at the proposed development site comprises of a five-

treatment cell system. The system is designed with cascading levels to enable gravity flow 

across the system, and has been designed to maximise the distance over which the influent 

must travel for optimum residence time and treatment. The treated effluent from the WWTP 

would be pumped to the first ICW cell, and from here would flow sequentially through the 

remaining cells via interconnecting pipework. The final treated effluent from the ICW would 

be directed to the Feeghroe Stream, located immediately to the west of the proposed ICW 

system. 

 

The ICW would serve as a tertiary treatment system, and would treat up to 250m3 of 

wastewater a day from the WWTP. An ICW treatment area of 150m2 per m3 of influent has 

been determined by Vesi Environmental to be appropriate to satisfy the required treatment 

performance and achieve proposed licence limits (discussed in Section 2.4.5). The functional 

wetland treatment area achieved in the proposed design is 40,000m2, as detailed in the table 

below.  

 

Table 2.3: ICW Treatment Cell Areas 

CELL NO. CELL AREA (M2) 

Cell 1 7,000 

Cell 2 7,935 

Cell 3 9,620 

Cell 4 7,740 

Cell 5 7,705 

Total ICW Area 40,000 

 

Each cell would be densely planted with a selection of emergent plant species, including 

Reed Sweet-grass (Glyceria maxima), Common Sedge (Carex riparia), Reed Mace (Typha 

latifolia), Lesser Reedmace (Typha angustafolia) and Yellow Flag (Iris pseudacorus), along 

with a quantity of other suitable emergent plant species. The final cell, Cell 5, would differ 

from Cells 1-4, in that it would also be planted with a mixture of deciduous and evergreen 

tree species on mounds amongst the emergent wetland plants. This arrangement is designed 

to reduce the overall outflow from the system. The proposed plants would assist in the many 

physical, chemical and biological processes that occur within the wetland system to reduce 

the through-flowing water of its various potential pollutant contaminants. The vegetation 

would also play a very important role in reducing the volume of final treated effluent 

discharging from the ICW to the receiving waters, especially through the process of 